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Package leaflet: Information for the patient 

Lidocaine - Tchaikapharma 10 mg/ml solution for injection 

(Lidocaine hydrochloride)  

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 

 Keep this leaflet. You may need to read it again. 

 If you have any further questions, ask your doctor or pharmacist. 

 This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if 

their signs of illness are the same as yours. 

 If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section4. 

 

What is in this leaflet 

 

1. What Lidocaine - Tchaikapharma is and what it is used for 

2. What you need to know before you take Lidocaine - Tchaikapharma 

3. How to take Lidocaine - Tchaikapharma 

4. Possible side effects 

5. How to store Lidocaine - Tchaikapharma 

6. Contents of the pack and other information 

 

 

1. What Lidocaine - Tchaikapharma is and what it is used for 

 

Lidocaine - Tchaikapharma contains the active substance lidocaine hydrochloride, which belongs to a group 

to medicines called local anesthetics. He belongs to the group of so-called antiarrhythmic drugs. It is used 

for: 

- local anesthesia (anesthesia) during various painful procedures and examinations in surgery, dentistry 

and others; 

- treatment of severe heart rhythm disorders (ventricular arrhythmias), including after myocardial 

infarction. 

 

 

2. What you need to know before you take Lidocaine - Tchaikapharma 

 

Do not use Lidocaine - Tchaikapharma: 

 

 if you are allergic (hypersensitive) to lidocaine hydrochloride, to any of the other ingredients of this 

medicine (listed in section 6) or to other similar amide-type anesthetics; 

 if you suffer from a condition of reduced blood volume (hypovolaemia); 

 if you suffer from a condition of impaired transmission of impulses in the heart, causing low blood 

pressure, slow heart rate (complete heart block); 

 if you have porphyria (a rare inherited disease that affects the skin and nervous system). 

 

Warnings and precautions 

 if you have seizures (epilepsy); 

 if you suffer from cardiovascular failure; 

 if you have a slow heartbeat; 

 if you have trouble breathing; 

 if you suffer from kidney or liver disease; 

 if you have myasthenia gravis (muscle weakness); 

 if you have ever had an allergic reaction to a local anesthetic; 

 if you are pregnant, you may become pregnant or breast-feeding. 
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In these cases, the drug can be administered in a lower dosage. 

If you experience anxiety, worry, tinnitus, blurred vision, trembling limbs, drowsiness while taking 

the medicine, tell your doctor immediately. These symptoms may require discontinuation of 

treatment. 

 

Children and adolescents 

 

Lidocaine-Tchaikapharma solution for injection is not recommended for use in neonates (less than 1 month 

of age). 

 

Other medicines and Lidocaine-Tchaikapharma 

 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

 

Before taking lidocaine, tell your doctor if you are taking any of the following medicines: 

- for the treatment of mental illness (sultopride); 

- for the treatment of cardiac arrhythmias; 

- to lower blood pressure, such as beta-blockers (propranolol, timolol); calcium channel blockers 

(verapamil, prenylamine); diuretics (medicines to reduce body fluids); 

- for the treatment of epilepsy; 

- for the treatment of gastric ulcers (ranitidine, cimetidine). 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine. 

He will decide whether to use Lidocaine-Tchaikapharma and in what dosage. 

 

Driving and using machines 

Lidocaine-Tchaikapharma has a minor effect on the ability to drive and use machines when used as a local 

anesthetic in dentistry and in outpatient surgery. In some cases, it may cause hypotension and drowsiness, 

so driving and operating machinery should be avoided until these symptoms have resolved. 

 

Important information about some of the ingredients of Lidocaine-Tchaikapharma solution for 

injection 

 The composition of Lidocaine-Tchaikapharma may lead to a positive result in an anti-doping test. 

 Patients on a sodium-free diet should be aware that this product contains 28 mg (1.2 mmol) of 

sodium in each ampoule. 

 

 

3. How to take Lidocaine-Tchaikapharma 
 

Lidocaine-Tchaikapharma is a medicinal product that is only used by a doctor or dentist. The dosage and 

method of administration are determined by them. 

When used to treat severe arrhythmias, Lidocaine-Tchaikapharma is administered intravenously and, in rare 

cases, intramuscularly by qualified medical personnel.. 

 

If you have any further questions on the use of this product, ask your doctor or dentist. 

 

 

4. Possible side effects 
 

Like all medicines, this can cause side effects, although not everybody gets them. 

 

Tell your doctor or nurse immediately if you get a severe allergic reaction (angioedema or anaphylactic 

shock). Its signs may include a sudden onset of: 
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 Swelling of the face, lips, tongue or throat that causes difficulty breathing; 

 Severe or sudden swelling of the arms, legs or ankles; 

 Difficulty breathing; 

 Severe itching of the skin (with raised rashes); 

 Fever; 

 Drop in blood pressure. 

 

These side effects can affect up to 1 in 1,000 people. 

 

Very common (may affect more than 1 in 10 people) 

 Low blood pressure; 

 Nausea. 

 

Common (may affect up to 1 in 10 people) 

 Numbness; 

 Dizziness; 

 Delayed heart rate; 

 High blood pressure; 

 Vomiting. 

 

Uncommon (may affect up to 1 in 100 people) 

 Convulsions; 

 Numbness of the tongue or tingling around the mouth; 

 Tinnitus or sensitivity to sound; 

 Visual disturbances; 

 Loss of consciousness; 

 Tremor; 

 Drowsiness; 

 Dizziness; 

 Screaming in the ears; 

 Feeling of poisoning; 

 Speech difficulties. 

 

Rare (may affect up to 1 in 1,000 people) 

 Hypersensitivity reactions such as hives, rash, angioedema and, in severe cases, anaphylactic shock. 

 Changes in sensitivity or muscle weakness (neuropathy); 

 Inflammation of the membrane surrounding the spinal cord (arachnoiditis), which may cause lower 

back pain or pain, numbness, or weakness in the legs.. 

 Double vision; 

 Irregularity or cardiac arrest; 

 Slowing or stopping breathing. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed 

in this leaflet. You can also report side effects directly via the national reporting system: 

 

Contacts: 

Bulgarian Drug Agency. 

8 Damyan Gruev Str. 

1303 Sofia, Bulgaria 

Tel.: +359 2 8903417 

e-mail: www.bda.bg 

 

http://www.bda.bg/
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By reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Lidocaine-Tchaikapharma 

 

Keep this medicine out of the sight and reach of children. 

 

The product does not require special storage conditions. 

 

Store in the original package. 

 

Do not use this medicine after the expiry date which is stated on the carton after EXP. And EXP. The expiry 

date refers to the last day of that month. 

 

The product is disposable. Discard the remaining amount of solution 

 

Use only if the solution is clear and free of visible particles. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Lidocaine-Tchaikapharma contains 

- The active substance is Активното вещество е lidocaine hydrochloride. Each milliliter of solution for 

injection contains 10 mg lidocaine hydrochloride. 

- The other ingredients are: sodium chloride and water for injections. 

 

What Lidocaine-Tchaikapharma looks like and contents of the pack 

 

Lidocaine-Tchaikapharma 10 mg / ml is a solution for injection packaged in a type I glass ampoule 

containing 100 mg lidocaine hydrochloride in 10 ml. Each pack contains 10 or 100 ampoules. 

 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 

Tchaikapharma High Quality Medicines Inc. 

1 G. M. Dimitrov Blvd, Sofia 1172, Bulgaria 

Tel.: +359 2 962 54 54 

FAX: +359 2 9603 703 

e-mail: info@tchaikapharma.com  

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorization Holder.: 
Tchaikapharma High Quality Medicines Inc. 

1 G. M. Dimitrov Blvd, Sofia 1172, Bulgaria 

Tel.: +359 2 962 54 54 

FAX: +359 2 9603 703 

e-mail: info@tchaikapharma.com  

 

Date of last revision of the leaflet: 

December 2016 
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